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The Hong Kong Standards and Testing Centre Ltd.

Date : 2004-08-16
No. :HC154541

Applicant (Code:MAP0OT7)

Description of Samples

Date Samples Received

Date Tested

Investigation Requested

Conclusions

TEST,REPORT Page 1 of 2

Master Proofer Co Ltd

Unit1 8/F ©On Ho Ind Bldg
17-19 Shing Wan Rd
TaiWai Shatin NT

One submitted sample said to be LABond Flexcolour P555 External
Facade Paint (With Insecticide) (17t P555 44 B F (24515
ok AR OTR]).

2004-08-06

2004-08-11 to 2004-08-13

US FDA Food Contact Article test in accordance with 21 CFR
175.300

- Total exiractable matter in distilled water at 120°F for 24 hours
- Total extractable matter in 8% alcohol at 150°F for 2 hours

- Total extractable matter in n-heptane at 70°F for 30 minutes

The test results of the submitted sample complied with the FDA
specifications in accordance with 21 CFR 175.300 for resinous and
polymeric coatings used in articles that contact food.

Jack ] !.,FD - H
F hief Exécutive

This report shall not be reproduced unless with prior written approval from the Hong Kong Standards and Testing Centre.

BEEFTRABIFTEREZHI0R

10 Dai Wang Street, Taipo Industrial Estate, N. T., Hong Kong
Tel : (852) 2666 1888 Fax: (852) 2664 4353 Homepage: www.hkstc.org E-mail: hkstc@hkstc.org
For full text of "Conditions of Issuance of Test Reports”, please refer to overleaf or refer to the website of
STC: www.hkstc.org (the section "Application and Quotation”).
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The Hong Kong Standards and Testing Centre Litd.

Date : 2004-08-16 TEST REPORT Page 2 of 2
No. :HC154541

Method(s) Used:

Ref. 21 CFR 175.300

Test Results:

Total extractable matter Results Limit Conclusion
- in distilled water <0.1 mgfin® 18 mglin’ Pass
- in 8% alcohol 0.2 mg/in’ 18 mgfin’ Pass
-in n-heptane 0.3 mgfin® 18 mg/in® Pass

Notes: < denotes less than :
mg/in® denotes milligram per square inch

***** End of Test Report *****

EEHFRABEIERREHI0%
10 Dai Wang Street, Taipo Industrial Estate, N. T., Hong Kong
Tel : (852) 2666 1888 Fax: (852) 2664 4353 Homepage: www.hkstc.org E-mail: hkstc@hkstc.org
For full text of "Conditions of Issuance of Test Reports”, please refer to overleaf or refer to the website of
STC: www.hkstc.org (the section "Application and Quotation").
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FUGRO TECHNICAL SERVICES LIMITED

Materialab Division, Tal : +852-2450 8233 - L
Fugro Develapment Centre, Fax t +B52-2450 G138 MatE'la ah
5 Lok ¥i Streel, 17 M.S. Caslle Peak Road, E-mail : matiab@fugro.com.hk
Tal Lam, Tuen Mun, M.T., Hong Kong. Websile ; v lugro.com
Report No. : 060186CHB0121 L TRTERT TR TR BT
Page 1 of 1
Test Report on Analysis of Paint

Information Supplied by Client

Client : Master Proofer Company Ltd.

Client's address : Unit |, 8F, On Ho Industrial Building, 17-19 Shing Wan Road,
Tai Wai, Shatin, New Territories

Project . Test on Paint Product

Sample description :  One sample of Labond Flexcolour P555

Sample identification 1 TCH/P555/250.3

Test required . Volatile organic compound (VOC) content

Laboratory Information

Lab. Sample |.D. : CHe0121M1
Date of receipt of sample :  24/01/2006

Date test completed - 06/02/2006
Test method used : BSENISO 11890-1 : 2001
Results :
F Testing item Result
Volatile organic mmpqund content 56
(Less water and exempt volatile compounds), g/l

Supervised by : K.F. Wong Certified by : -
Approved Signatory : K.M. Ho
Date | \b (2 f2eo b

Note : This report refers only to the sample(s) lested.

The copyright of this decument i ewnod by Fuge Technical Services Limited, It may not ba reproduced except wilh prior wilien approval fom the Company.
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FUGRO TECHNICAL SERVICES LIMITED

Maleralab Division, Tel : +852-2450 B233 =
Fugro Development Centre, Fax ¢ +852-2450 6138 Matarl aL ab
5 Lok ¥i Streel, 17 M.5S, Caslle Peak Road, E-mail ; mallab @ lugro.com.hk
Tai Lam, Tuen Mun, M.T., Hong Kang. Wabsile : v fugro.com
Report No. : 0B0186CHE0121(3) VTR AT T
Page 1 of 1

GEMD10R03

Test Report on Analysis of Paint

Information Supplied by Client

Client . Master Proofer Company Ltd.

Client's address : Unit |, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,
Tai Wai, Shatin, New Territories

Project . Test on Paint Product

Sample description : One sample of Labond Flexcolour P555

Sample identification : TCH/P555/250.3

Test required . Specular gloss (85°)

Laboratory Information
Lab. Sample I.D. ;. CHe01211
Date of receipt of sample :  24/01/2006

Date test completed 1 26/01/2006

Test method used : ASTM D523-89 (1994)

Results :

Specular gloss (85°) Result

Reading 1 5.7
Reading 2 6.0
Reading 3 5.8
Mean reading 6

Remarks :

1. Thinning ratio — No dilution
2. Single coating of paint was applied manually to solvent-cleaned glass panel using a block
applicator with a gap of 100um for the test.

Supervised by : K.F. Waong Certified by © .} v, e
Approved @ﬁhﬁfow tK.M. Ho
Date g k k’) ['1 {'—1 (3] L

MNole : This report refers only to the sample(s) tested.

The copyright of this document is swned by Fugro Technical Services Limited. It may nel b reproduced excapt with prior wrilien apgeoval from the Company.



FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel | +852-2450 8233 =
F:gr:?];mln:l:;r: Canlre, Fax : +852-2450 6138 Malerlahab
& Lok ¥i Streat, 17 M.5. Castle Peak Road, E-mail : mallab@{ugro.com.hk
Tai Lam, Tuen Mun, N.T., Hong Kong. Website : www.fugro.com

Reporl No. : 060186CH60184 RN TR R

Page 1 of 1

Test Report on Analysis of Paint

Information Supplied by Client

Client :  Master Proofer Co., Ltd.

Client's address : Unit 1, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,

Tai Wai, Shatin, New Territories

Project . Tests on Paint Product

Sample description . One sample of Labond Flexcolour P555

Sample identification :  TCH/P555/250.3

Test required . Preliminary Examination of Paint

Laboratory Information

Lab. Sample I.D. . CHG60184/1
Date of receipt of sample :  24/01/2006
Date test completed . 25/01/2006
Test method used : BS 3900 : A2: 1993

ISO 1513 :1992

Results :

: Condition in container Result

.: (i) Ullage 43%

(i) Surface skin N-:; ‘ _[

E_III} Consistency - ) o Thixotropic B |

% (iv) S;peration inaay_er_s No :

j Setting / Sediment No E

‘ (vi) Extraneous matter / Visible impurities No J
\

Supervised by : K.F. Wong Certified J\

Aﬁar;wed Bignatory : K.M. Ho

Date
Note : This report refers only to the sample(s) tested.
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Thir copyright al this documeant i awned by Fugro Technical Sanvices Limitod, 1§ may not be reproducod excopd with prior witlen approval from the Compang.
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FUGRO TECHNICAL SERVICES LIMITED

MaterialLab Division, Tal : +852-2450 8233 =
Fugro Development Centre, Fax : +852-2450 6138 MatEllallah
5 Lok ¥i Street, 17 M.S. Caslle Peak Road, E-mall : mallab@ fugro.com. hk
Tai Lam, Tuen Mun, M.T., Hong Kong. Website : www.lugro.com
Report No. : 060186CHG60184(1) TR RN TR TR
Page 1 of 1

Test Report on Analysis of Paint

Information Supplied by Client

Client : Master Proofer Co., Lid.

Client's address : Unit 1, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,
Tai Wai, Shatin, New Territories

Project . Tests on Paint Product

Sample description : One sample of Labond Flexcolour P555

Sample identification :  TCH/P555/250.3

Test required : Through dry time

Laboratory Information

Lab. Sample |.D. :  CHe0184/1

Date of receipt of sample :  24/01/2006

Date lesl completed : 11/02/2006

Test method used : BS3900:C3:1990

Results :

| Result

| Through dry time, mins. 30
Average wel film thickness of test specimen, um 50-55

| Average dry film thickness of test specimen, pm 24

Remarks :

1. Thinning Ratio - 100 parts of paint to 5 parts of water by volume.

2. Single coating of paint was applied manually to chromaled aluminium panel using a 50pm bar
far the test.

3. The wet film thickness was measured with reference to BS 3900 : C5 : 1997 Method 1A using
a comb gauge.

4. The dry film thickness was measured with reference to BS 3900 : C5 : 1997 Method 7, non-
destructive instrumental method, using Sheen SS-1000 Digital Coating Thickness Meter,

5. The coated test panel was allowed to dry in a vertical position with free circulation of air, but

shielded from draughts and direct sunlight, at temperature of 23 + 2 °C and 50 + 5% R.H.

"\_LE
p L; e

Approved Signatory : K.M. Ho

Supervised by : K.F. Wong Certified By : _

Date A0 {q. [en b

Note : This report refers only to the sample(s) lested.

Tha copyright of this docwmant |s owned by Fugro Technical Senvices Limited. It may nol be mproduced excapl with prior srittan apgroval ram e Company,

GENG1/0203



FUGRO TECHNICAL SERVICES LIMITED

MaterialLab Division, Tel : +852-2450 8233 —
Fugro Development Centre, Fax : +852-2450 6138 Matetlah ah
5 Lok ¥i Streat, 17 M.5, Caslle Peak Roacl, E-mail : matlab@ fugro.com.hk
Tai Lam, Tuen Mun, M.T., Hong Kong, Website : www.lugro.com
Report No. : 060186CH60184(2) 1R TR R

Page 1 of 1
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Information Supplied by Client

Client . Master Proofer Co., Ltd.

Client's address : Unit |, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,
Tai Wai, Shatin, Mew Territories

Project :  Tests on Paint Product

Sample description . One sample of Labond Flexcolour P555

Sample identification : TCH/P555/250.3

Test required . Fineness of grind

Laboratory Information

Lab. Sample 1.D. ;. CHe0184/1
Date of receipt of sample :  24/01/2006
Date tesl completed . 09/02/2006

Test method used : BS 3900 :C6: 2000
ISO 1524 : 2000

Results :
] Fineness of grind Result
Measurement 1, to the nearest 5 ym 30
F- Measurement 2, lo the nearest 5 pm 30
F Measure_ment 3, to the nearest 5 um 30 n
' Mean, to the nea-r-e_s-fg_:m | 30

Remarks : 1. Thinning ratio — No dilution
2. A 100pm-gauge is used for the test.

(A r—

Approved Signatory : K.M. HD

Supervised by : K.F. Wong Certified by : _

Date

MNate : This repord refers only to the sample(s) lested.

The Hong Kong Accreditation Service (MKAS) has aceredited this laboralory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory aclivities as lisled
in the HOKLAS directory of accredeed laboralories. The resulls shown in this report were determined by this laboralory in accordance with its leems of accreditation.
The copyright o this report is owned by Fugro Technical Services Limited, I may not be reproduced excepl wilh peios wrillen approval from the issuing Raboratory,
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FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division, Tel | +852-2450 8233 =
F:grt:l?]weln:ﬁx: Cenira, Fax ; +B52-2450 6138 Materlal‘ah
& Lok ¥i Street, 17 M.S. Castle Peak Road, E-mail : matlab@lugro.com.hk
Tai Lam, Tuen Mun, N.T., Hong Kong. Wabsite | www.lugro.com

Report No. @ 060186CH60184(3) BT O

Page 1 of 1

Test Report on Analysis of Paint

Information Supplied by Client

Client :  Master Proofer Co., Ltd.

Client's address : Unit |, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,

Tai Wai, Shatin, New Territories

Project ¢ Tesls on Paint Product

Sample description . One sample of Labond Flexcolour P555

Sample identification . TCH/P555/250.3

Test required :  Hiding power

GEMND0203

Laboratory Information

Lab. Sample I.D. ;. CH60184/1
Date of receipt of sample :  24/01/2006
Date test completed :10/02/2006
Test method used : BS3900:D4: 1974 (1989)
Results :
| Hiding power (Contrast ratio) Result
: Chart 1 68.4
Chart 2 69.3
Chart 3 68.9
Mean contrast ratio 69
Average wet film thickness of test specimen, pm 50 - 55
| Average dry film thickness of test specimen, nm 21
Remarks .

1. Thinning Ratio — 100 parts of paint to 5 parts of water by volume.

2. Single coating of paint was applied manually to hiding power chart (Letena Form 2A) using a
50pm block applicator for the test.

3. The wet film thickness was measured with reference to BS 3900 : C5 : 1997 Method 1A
using a comb gauge.

4, The dry film thickness was measured with reference to BS 3900 : C5 : 1997 Method 7, non-
destructive instrumental method.

5. The coated test chart was dried at 23 + 2 °C and 50 + 5% R.H. for 24 hours before testing.

Supervised by : K.F. Wong Certified b

pproved Signatory : K.M. Ho

Date
Note : This report refers only to the sample(s) tested.
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Tha copyright of this document is owned by Fugro Technical Sanvices Limited. It may nof be reproduced except with prior witten approval frem the Company.



FUGRO TECHNICAL SERVICES LIMITED

Materalab Division, Tel :+B52-2450 B233 =
Fugro nefve’lngmenr: Ceantra, F:x ; +852-2450 6138 Matel' Iallah
5 Lok i Streel, 17 M.5. Castle Peak Road, E-mail : matlab& lugro.com. hk
Tai Lam, Tuen Mun, N.T., Hong Kong. Website : wwaw. lugro.com
ReportNo. : 060186CHG0184(4) AR H%
Page 10of 1 s
Test Report on Analysis of Paint
Information Supplied by Client
Client : Master Proofer Co., Lid.
Client's address : Unit I, 8/F, On Ho Industrial Building, 17-19 Shing Wan Road,
Tai Wai, Shatin, Mew Terrilories
FProject . Tests on Paint Product
Sample description . One sample of Labond Flexcolour P555
sample identification » TCH/PS555/250.3
Test required . Consistency Determination Using Stormer Viscomeler

Laboratory Information

Lab. Sample |.D. : CH60184/1
Date of receipt of sample :  24/01/2006

Date tesl completed : 09/02/2006

Test method used : ATSM D562 - 81 (Reapproved 1997) Procedure B

Results :

: Viscosity Result

: Trial 1 630

E Load, to the nearest 5 g Trial 2 630

II Average 630

| Kerbs unit (from average load) 121
Temperature of the sample during test, °C 25+0.2

Remark : Thinning Ratio — 100 parts of paint to 5 parts of water by volume.

( \
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Approved Signatory : K.M. Ho

Supervised by : K.F. Wong Certified

Date w2 e

Note : This report refers only to the sample(s) lested.

T Hong Keng Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Latoralory Accraditation Scheme (HOKLAS) bor specific laboratory activilies as sted
in the HOKLAS directory of accrediled laboratores. The resulls shown in this repod wore delermined by this laboratory in accondance with s tesms of accreditation.
Thir copyright of this roport is owmed by Fugro Technical Services Limited. It may nol be reproduced excepl with prior wrillen approval from the issuing laborabony.
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